. STARMAX

Installation instructions

2024-07-18

P1503 W

Standard: PN-EN 1176-1:2017-12
Size: 2.30x2.05m
Size of the safety zone: 5.30 x 5.05 m
Area of the safety zone: 20.94 m?
Height: 3.30 m
Fall height: 0.90 m
Age: 3+




Foundations

y

‘wiw n%%
20 ¢

40 cm

OR
LUB

C20/25

i

= e

20cm 40 cm §

Foundation of wooden poles

\|_0.0m

NTTRS CLLRIR S [0
LRI [LRLRIRER:

0,53 m

>
| “Z f:%
o ok =
e - \\
\
N -
"-C20/25

oy

Side view




Module list

Module Name Visualization | Quantity
M1104_W Square platform - 3 mountings 1
M1202_W Slide 90 complete // 1
[& ; K,‘/
M1338_W Cover - Rod 1
=
7
M1354_W Wooden fence \’ ~_ 1
AR
f! ‘(S; ol |
s
M1361_W Wooden house 1
M1362_W Wooden house with a ladybug ( 1
M1506 Rope entrance 90 10N 1
M1533 Arched entrance 90 ( e 1
M1710_W Treehouse leaf . 1
@
Y/
PW1503-01-04 Poles for the P1503_W set 1




List of fasteners

Module Name Visualization Quantity
SPAX-8x40-A2 Screw 8x40 with washer head A2 22
DIN 986 - M8 M8 A2 cap nut 3
1ISO7089-M8-A2 Round flat washer M8 A2 9
~
1ISO7380-2-M8x16-A2 | M8x16 screw with A2 washer head § 5
SPAX-8x50-A2 Screw 8x50 with washer head A2 28
B-P0000-07 Panel mounting angle \ 6
19
=
ISO7380-2-M8x25-A2 | M8x25 screw with A2 washer head § 6
DIN986-M8-A2 M8 A2 cap nut 6
DIN986-M10-A2 M10 A2 cap nut 2
ISO7089-M10-A2 M10 A2 washer 18

O




DIN934-M6 M6 hexagonal nut N\ 3

w\ \\\\ A

N
1SO10642-M6X20-A2 | M6x20 screw with countersunk head ~ 3
1ISO7093-M6 M6 widened washer 3
1ISO7380-2-M8x40-A2 | M8x40 screw with A2 washer head 1
DIN 603 - M10 x 90 M10x90 carriage bolt 16
K02 Flat security plug M10 M12 16
DIN 934 - M10 M10 hexagonal nut 16




list of parts

Component Name Visualization Quantity
M1104-01 Square platform - 3 mountings 1
M1202-01 Slide 90 1
B-M1001-01 Column anchor plate 80x80 5
M1338-01 Rod 7 1
H-M1354-01 HDPE wooden fence \, e 1

T

| \ﬁSl Wu

s v IJl J

M1361-01 Wooden house - twisted 2
M1506-01 Rope entrance 90 ;:5 1
A-M1533-01 Arched entrance 90 1
H-M1710-01 Treehouse leaf 1
P0700-03 Anchor for wooden poles 4




P0403-80x80

80x80 plug for a wooden beam

PW1502-01-12

Wooden poles for the P1503_W set




Assembly order

Step 1 - holes should be dug for the poles
(dimensions and depth on page 2)

5

(>

Step 2 - Screw the columns of the set
with the platform and place it in the previously dug holes.




Step 3 - Pre-assemble all components of the set.
AR

S ”“ﬁ“fr%

N

7

Q/\¢

f

S b b
PASS S

TS

|
A\

Step 4 - Fill the trenches with concrete according
to the specifications on page 2



Step 5 - After waiting for the concrete to dry,
tighten all the components of the set and backfill the excavations.
Prepare the appropriate surface in accordance with the design.

{

%%

)
A

10



1.71

0.70

2.89

> Q)

ﬁo.oo

11



Na czerwono zaznaczono miejsca otwordw mocujacych w podescie /
In red is the placement of platform's mounting slots

PW1503-04 PW1503-02

PW1503-03 PW1503-01

Otwory mocujace /
Mounting slots

12



Lp.

/

=
i)

Nr kat. / ID

.Z”_.NONI<<

M1338_W

‘M1354_W

M1361_W

M1362_W

olol<lolulalwlo

—
o

M1506

M1533

M1710_W

PPW1503-01-04

1
1
1
1
1
1
1
1
1
1

L ¥og

g

rd
A
F

4

13



M1101_W / M1102_W / M1103_W /
M1104_W / M1115_ W

M1101 / M1102 / M1103 / M1104 / M1115

, [SO7089-M8-A2
. P0401-01
/ - DIN985-M8-A2
SPAX-8x40-A2 ‘ 1SO7380-M10x20-A2
N, \ N P0401-02
_ x12 Cover unused holes.
> Zakry¢ niewykorzystane otwory.
Lp./ No. Nr kat. / Cat No
1 P0401-01
Lp./ Tlos¢ / 2 P0401-02
No.  Nrkat./GatNo o antity 3 1S07380-2-M8x16-A2
7 'M1101 / M1102 / 1 . ISO7089-M8-A2
M1103 / M1104 5 DIN985-M8-A2
11 |SPAX-8x40-A2 12

14



M1201_W/M1202_W/M1203_W/M1204_W

x4

/. SPAX-8x50-A2

M1201-01/M1202-01/1203-01/1204-01

. X2
. B-M1001-01
N\ ::./
g Lp. / No.
1
2
3
4
5
6

Pl
//
DIN 986 - M8-A2 '~

RS

I1SO7089-M8-A2 |

ISO7380-2-M8x16-A2 |

Nr kat. / Cat No

M1201-01/M1202-01/
1203-01/1204-01
ISO7089-M8-A2

DIN 986 - M8-A2
ISO7380-2-M8x16-A2
B-M1001-01
SPAX-8x50-A2

Tlos¢ /
Quantity
1

SN W W

15



M1338_W

M1338-01

SPAX-8x40-A2
Lp./No.  Nrkat. / Cat No QII'J‘;CU/W
1 M1338-01 1
2 SPAX-8x40-A2 4

2 x4

16



M1354_W

B-P0000-07
' ISO7380-2-M8x25-A2

X6

| SPAX-8x40-A2

DIN 986 - M8 /
1S07089-M8-A2

~ H-M1354-01

Lp. / No. Nr kat. / Cat No QILIJZSnCUiy
1 H-M1354-01 I
2 B-P0000-07 6
3 ISO7380-2-M8x25-A2 6
4 1SO7089-M8-A2 6
5  DIN 986 - M8 6
6  SPAX-8x40-A2 6




SPAX-8x50-A2

x11

M1361_W

M1361-01

Lp./No.  Nrkat./ Cat No QII'JC;SHCU{V
1 M1361-01 1
2 SPAX-8x50-A2 11

18



M1362_W

SPAX-8x50-A2

x11

' M1362-01

Lp. /No.  Nrkat. / Cat No Qllgsr&iiy
1 M1362-01 1
2 SPAX-8x50-A2 11

19



M1505/M1506/M1507/M1508

ISO7089-M10-A2

L /!

/” /. DIN 986 - M10
- \

rf’ ’fl
/ , J\/ o
[ el \
= |
\ __f!i Y /
\ fé‘\w’r /

M1505-01

ISO10642-M6x20-A2

-
=
~

Lp./ No. Nr kat. / Cat No Ilo$¢ / Quantity

1 M1505-01 1

DIN 986 - M10

ISO7089-M10-A2

DIN934-M6

[S010642-M6x20-A2

ISO7093-M6

N OoOuv| b Wi
W www NN

B-M1001-01




M1532/M1533/M1534/M1535

ISO7380-2-MEx40-A2

<

Lp./ No.

MNr kat. / Cat No

TloSE / Quantity

A-M1532-01 f A-M1533-01 / A-M1534-01 / A-M1535-01

1

[1SO7380-2-MEx40-A2

1

21



H-M1710-01

SPAX-8x50-A2

M1710 W

Lp. / No. Nr kat. / Cat No ‘(;Lgﬁliy
1 H-M1710-01 1
2 |SPAX-8x50-A2 2

22



ISO7089-M10-A2 -

PW XXX

DIN 603 - M10 x 90

P0403-80x80 - ;

DIN 934 - M10

Lp. / No.

Nr kat. / Cat No

Ilosc /

Quantity

P0700-03

P0403-80x80

PWxxx

DIN 603 - M10 x 90

1SO7089-M10-A2

K02

NGO bhWN

DIN 934 - M10

NN Y i

PWxxx

K02

PO700-03 -

o\

23



Drawings of a holes with a diameter @11mm that need to be drilled through

Be careful to make them straight. The holes position should be already marked with holes of a @5mm diameter.
Units if not specified are in cm.

PW1503-01-02-03-04 Direction of rotation
20.7
o
2 7.8
=) 4 - - -
(0 0]
2x@11.0 mm Through
25.0
5.0
I,y - e

2x@11.0 mm Through




